User manual

(JARUDAN

GF-139-443 MH/L33
GF-139-4412 MH/L33

ANITA B s.r.o.
Primyslova 2453/7
680 01 Boskovice
Czech Republic
tel: +420516 454 774
+420 516 453 496
fax: +420 516 452 751
e-mail: info@anita.cz

MP02900EN_220222



© ANITA

VERSION DESCRIPTION CREATED ON APPROVED BY
MP02900EN_180606 06. 06. 2018 Jakub Lzic¢af
MPO02900EN_220113 13.01.2022 Bohdan Paar
MP02900EN_220222 Optional equipment: Pneumatic presser 22.02.2022 Bohdan Paar

foot lift assembly for GF-139-4412 MH/L33

All rights reserved.
Property of Anita B s.r.o. and protected by copyright. The use of this content without written

consent of Anita B s.r.o. is prohibited.
Copyright © Anita B s.r.o. (2018)

MPO2900EN_220222 2




© ANITA

MPO2900EN_220222




© ANITA

Content

1. Main Shaft & Hand WHeel POSITION.......iiiciiiiie ettt ettt st save e be e s te e sabbe s sneeenbbessseeenes 5
2. POSITION HANA WNEEL...iiiiiiiiii ettt ettt ettt e e e e e sbe e e s abe e st e e ensbaesabeeesbteesaseessssaesnbaesnsneenns 6
S T T=Yo IR V2] =3 o T o 1Y o P 7
4. Set The Backtracking OVErIap ......cciceeiciiieiie sttt ettt ee e et e e ettt e e st e e e st eeessaeeestasensseeensesansseesneaessseean 7
5. Adjust The Position of Feed Dog in the Needle Plate GrOOVE..........c.eccvieiieeiecieiecieecteee e e ee e ere e eeeenes 8
(o =N Yo | TU T A =T g o] T =T=Yo TSP 9
R =TT D Lo =40 Y | U] TR 10
8. The AdjustmeENnt Of BAlanCe IrON.......cicuei ettt ettt ettt e s te e e evt e st e e e steesanbeesbaeeeseeeesneeesesaesnsaeennseas 10
9. The Adjustment Of NEEdIE POIE FramE ......uiiiuiiiciiieiie ettt rte e e e e rae e et e e ste e e saa e e este e e sraeesnbaeennneas 11
10. The Needle is in the Centrer Of FEEU DO .......cceiiieeeieiiiieee ettt e e e e srree e e e e tae e e etae e s eesnraeeeesassaeeesnnaaeaeennes 11
11. Forward and Back Position of SEWINE NEEAIE.........ceieeiiiiieiciieee ettt etre e e e eerr e e e s saaeee e e srnaaeeeeanes 12
12. The Adjustment Of the LOOPET TIME ....uiiii ittt eere e e s e e e e ttbae e e eetae e e sesaeaesessaaeeeennsaeaesnns 12
13. THEe NEEAIE LOCAION 1ettiiiiiiiiiet ettt ettt sttt e e s e s tee st e e sabb e et be e steeeabe s eabaeenbtaessbeessssassnbeesnseeanssnenns 13
14. The Adjustment Between Large HOOK and NEEAIE ........coceeiiiieeiii ettt e 13
15. The Adjustment Of NEEAIE GUAIT .......ccuieieiieeee et ercie ettt e see e st e e e e et e e e s ate e eveeeateaeerseeessseesnseeesseeansneeenn 14
16. The HOOK IMIECRANISIN L.ttt ettt ettt st e e st s e e e sbaeesabee st e aabaesaaeeesbbaeessbeessbeassstessasesensanenns 14
17. The Adjustment of the Middle Presser and Presser FOOT .......uuiiiiiiiiieiiiiieee e eite e e eeeiree e e savree e e srnaae e e ennes 15
18. The AdJUSTMENT Of PrESSEI FOOT....ccuiiiiiieiiiieeee e sttt erte e st e e e tee e st e e stas e e s aaeseteeessbeeeseeesseeessseeessseesnseessseeesssennns 15
19. Check the Pressure Of PreSSEI FOOT .....ciiiiiiiiieecceeeritie et eette e see e ettt e e s e e ete e e aae s ere e e saeesseesasseesnseesneeanssaenas 16
20. PreSSEI DIIVE AQJUST ....eevieeeciieee et ee sttt e e et e e e ete e e s s e ee e e saatae e e saaaaeeeeesaeeeesesaeeeseesseteeeennsseeessnnsaneesennsnneens 16
21. Thread GUIAE AJUSTMENT ......iiie ettt ee et ee e e es e e e e e st e e e e stabae e e eesaeeeesasaseesansssaeeessnsesessensaseesessnneann 16
22. Adjust the Tension of Raise Thread and STIOKE .........oeieiciieeeiiciiie ettt rrae e e tabr e e e s ar e e e e s raaee e 17
23, USING The UPPEE KNITE .uviiiiieciiie ettt ettt e e e e s rtve e e e s etabae e e eabaeeeseasaeeesenssaaeessssbeeesensseseensassreeeans 17
B o | VT 4 =g o o TR 61T X< g 1 IR 18
25. SPARE PARTS CATALOGUE ...cvtititiieieeee e e eee ettt e s e e e e eeeeeeeteeeae e et saeeeeaaeeaaesaaessssnsnsnnnnnsaaeaeaaaaesesnssnesnsnns 19
A, Arm Bed and itS ACCESSOIIES 1 (1/2) vuiivveiiieeeireeeeitreecireecitteeeieeeebeeesteeesreeestbeeeabeseareessseeesssesssseesssesanssessnssesnnns 19
A, Arm Bed and itS ACCESSOIIES 1 (2/2) vuviiveiiieeeireeeeireeiireeeirteesieeeebeeesteeesreeeetbeesabesesreeassseesssessasseesssesesssessnseesnnns 21
AL Arm Bed aNd itS ACCESSOIIES 2 ..vvieiuieieiieieiiieesiteeriteesteeeeiteesbeessbaessteessbeeassbeesasaeessbeesssseessseessssessssasssssessnssesnsns 23
B. Upper Shaft & Lower Shaft MEeChaNiSM.........coiciiiiii ettt s e et e e et e e e e e e e aae e saneeernaens 25
C. Needle Bar & Take-up LeVer MEChaNISM.......cuuii ettt se e ettt eae e e ert e eaae e e sea e e nneeenaneas 27
D. Upper Thread Tension Regulator MEChANISIM ........c.ciiiuiie ettt e e s ae e e ae e e re e e saaeens 29
E. Presser FOOt Bar MECHANISIM L (1/2) cuuiiicrieeiiiiiieieiteecereeseteeeiteeeeteeesteeesbaeesbaeesasaesaeeesssasessseesssesessessnsesessenens 31
E. Presser FOOt Bar MECNANISIM L (2/2) cuuiiicuieeieiiireeeiteecereeseteeetteesteeesteeesbaeesbaeesasaesareesssasessseesssesessessnsesensesees 33
E. Presser FOOT Bar MECNANISIM 2. uiiiiiiiiiie ettt stes et st ettee st e staa e st e e st e e satae s st e e sabaeessbeesssaassabeesseeansanenns 35
F. Bobbin Covers Mechanism..................... .37
G. Stitch Length Regulating Mechanism .... .39
H. Plane Feed Mechanism........c.ccccceevernnnee. .41
I. Upper & Lower feed Mechanism...... ... 43

J. Hook Post Mechanism (Left) (1/2)....
J. Hook Post Mechanism (Left) (2/2).... .
K. Folder Mechanism (1/2)................... ... 49
K. Folder Mechanism (2/2)..

L. Lubricating Mechanism ... 53
M. Accessories 1...... ...55
M. ACCESSONIES 2..cvvvvrieicieeeieeeeeeeeeeeeeeeeeaeaaees .57
N. OPTIONAL EQUIPIMENT ...ccttieeeeeitteeeeeettteeeeeette e e e eareeeeeeeaaeaeeeestaeeesaebssseeeassseesesssaeeseessseessesssseeeseessraeeeesnsreeesnnns 59

MPO2900EN_220222 4




© ANITA

1. MAIN SHAFT & HAND WHEEL POSITION

1. Put the stick @ in the accessory to the hole @ of the machine, the angle of the shaft
position.

2. The stick @ on its one side is 3mm, another side is 5 mm. in 3 mm, insert the groove @ on
the cam @, the needle is at the dead of the top. In 5mm, insert the groove @ on the cam
@, the needle is the looper time to the hook.

MPO2900EN_220222 5




© ANITA

2. POSITION HAND WHEEL

1. Use one side position shaft of the stick, loose hand wheel @ , tighten the screw @, turn
the hand wheel @ and make the “0” dial on the hand wheel @ aim at the mark @,
tighten the hand wheel @, then fasten the screw @

2. Beassure that the three screws @ on the hand wheel @ are fastened on the plane @ of
the shaft before positioning the main shaft.

3. The hand wheel @ on the main shaft to make sure the screws are fastened on the planel of
the main shaft @

4. The hand wheel @ of lower shaft also is fastened on the plane @ of the lower shaft @

Be also cautious about the relationship between the hand wheel @ and check ring @
while fastening.

MPO2900EN_220222 6




© ANITA

3. FEED SYSTEM POSITION

Turn the hand wheel @ and make the number “0” on the dial @ aim at the mark , at this time
the feed system is in the state of stillness. It can adjust through the following ways if it has some
error.

1. Loosen the screw @ @, take off the hand knob @, turn the top pole to the bottom with
tools.

2. Adjust the angles of the feed transfer to make it stillness.
Notice: Before finishing the above movement, first turn the hand knob to make the

number “0”on the dial aim at the mark and assure the screw is fastened on the plane of
shaft.

4. SET THE BACKTRACKING OVERLAP

When the backtracking overlap has the minim error, please loosen screw @, turn the angle of pin
@ with tools through the hole @ to repair the error of backtracking overlap.

MPO2900EN_220222




© ANITA

5. ADJUST THE POSITION OF FEED DOG IN THE NEEDLE PLATE GROOVE

1. Loosen the screw @ @ @ @ move the shaft @ of feed left and right to keep the feed
dog in the center of needle plate groove (add the picture of needle plate and the feed dog),

then tighten the screw @ @ @ @
2. Adjust the position of feed transfer @ to the feed shaft @, loosen screw @ @ @

, to keep feed transfer locate in the center of feed shaft o1 groove, then tighten the

screws @ @ @ .

MPO2900EN_220222 8




© ANITA

6. THE ADJUSTMENT OF FEED

1. Turnthe hand wheel to 190°, press the hand knob of backtracking, no movement of feed
shaft, if it moves, loosen the screw @, change the angles till no movement, then tighten

screw @

2. Turn Needle Gauge Adjust

Adjust the position of feed in the needle plate. Keep the front and back clearance between the feed
and plate.

Needle Plate

MPO2900EN_220222




© ANITA

7. FEED DOG ADJUST

1. Adjust the feed up and down right, loosen screw @,
on the line with the feed pin @, then tighten screw

.

Feed Dog El

e
é

Needle Plate

2. The adjustment of feed dog @ height to the needle plate @ Turn the main shaft to 190°,
loosen the screw @, adjust the feed dog @ to be 0.5mm higher than the needle plate @,
tighten the screw @

8. THE ADJUSTMENT OF BALANCE IRON

Loosen the balance iron @, turn the hand wheel to 210°, parallel to the flat of the table @ with
the wrench. (Refer the picture), tighten the screw.

MPO2900EN_220222 10




© ANITA

9. THE ADJUSTMENT OF NEEDLE POLE FRAME

The distance between the hole center in the bar of the needle pole frame and the face of the
machine is 123.6mm, loosen the screw @ @

10. THE NEEDLE IS IN THE CENTRER OF FEED DOG

Loosen the screws @ @ to make the needle aim at the center of feed dog and then tighten the

screws @ @

Loosen the screw o1 to keep the crank rod in the proper position, then fasten the screw @

MPO2900EN_220222

11




© ANITA

11. FORWARD AND BACK POSITION OF SEWING NEEDLE

ol i

The needle @ is in the front and back position of feed dog, Loosen the screw @, move the needle
bar @ to keep the needle in the center of feed dog, then tighten the screw @

12. THE ADJUSTMENT OF THE LOOPER TIME

Bimi©

|

1. Keep the button of feed dog in the “0” dial,

2. Move the hand wheel to 203

3. Turn the large hook @ to make its top part in the center of needle, then tighten the screw

MPO2900EN_220222 12




© ANITA

13. THE NEEDLE LOCATION

Loosen the screw @ , move the needle bar @ to keep the space between the top side of needle
@ hole and the tine of large hook at 1.5~2 mm.

14. THE ADJUSTMENT BETWEEN LARGE HOOK AND NEEDLE

@

® ®

S
0. 05~0. lmm |

Loosen the screw @ @ move the hook frame @ to keep the distance between the tine of large
hook @ and the flat of concave needle at 0.05~0.1mm,then tighten the screw @ @

Notice: make sure the hand wheel at 203° (the tine of large hook) in the center of needle
when tighten the screw @

MPO2900EN_220222 13




© ANITA

15. THE ADJUSTMENT OF NEEDLE GUARD

Make sure that there is clearance between needle guard @ and
needle @, then adjust the gap between the concave of needle
@ and the tine @ of big hook @ which is 0.05~0.1mm, make
the needle guard @ approach the needle through the screw

.

16. THE HOOK MECHANISM

1. The efficiency of the unsealing inner hook @ can supply
a smooth wire tunnel, otherwise it will cause noise d be
easy to break thread.

2. The Adjustment of Unsealing Inner Hook.

a) Turn the hand wheel to 305°, tighten the screw @ with wrench 4 plumbing the bottom
side @

b) Loosen the screw @, adjust the unsealing in the inner hook to the proper position,
check poison. When the main shaft is in 280°, the clearance between the hook A and
hook B is enough for the thread dimension through. When it comes to 330°, the space

between unsealing inner hook @ and bulge @ is enough for thread through.

MPO2900EN_220222 14




© ANITA

17. THE ADJUSTMENT OF THE MIDDLE PRESSER AND PRESSER FOOT

Loosen screw @, the hand wheel is 95°, keep the middle presser and presser foot all of a lump, then
tighten screw @ Check again, the number “3” on the hand knob @ aims at the mark, turn the

hand wheel and check whether the presser exchange is equivalent, if it has, loosen screw @ to
adjust little.

18. THE ADJUSTMENT OF PRESSER FOOT

1

i

The hand wheel is 95°, turn the transfer 04 back and forth, the presser 02 is in the state of stillness,
then fasten screw @

MPO2900EN_220222 15




© ANITA

19. CHECK THE PRESSURE OF PRESSER FOOT

Turn the hand wheel @ counterclockwise, decrease the pressure or increase the pressure.

0.5mm

@

Loosen the screw @, keep the clearance between driver @ and presser bracket @ at0.5mm,

then tighten screw @

21. THREAD GUIDE ADJUSTMENT

Loosen screw @, move the thread guide @ to the left,
the thread increase, move to the right, the thread decrease.
Operate according to the sewing track and get the proper

thread track, then tighten screw .

MPO2900EN_220222

16



© ANITA

22. ADJUST THE TENSION OF RAISE THREAD AND STROKE

Loosen screw @, turn the uphold frame 04 clockwise, the stroke
of raise thread @ becomes short, the opposite is long. The raise

thread @ becomes tight when turn the bushing @
counterclockwise, it becomes incompact when turn the bushing
clockwise.

23. USING THE UPPER KNIFE

1. To operate the upper knife @, towards the left upper

knife set lever @ The upper knife @ will now operate
simultaneously with the operation of the machine.

2. To stop the upper knife @, towards the right upper
knife set lever @

Notice: Operate the upper knife set lever @ only after stopping the machine.

MPO2900EN_220222 17




© ANITA

24. ADJUSTING THE UPPER KNIFE

_ 0~0. 5mm

E

=
iy
=

i
=

®

0~0. 05mm

1. Lower the upper knife set lever @, and turn the machine pulley to completely lower the

upper knife @

2. Loosen the screws 04 for the knife rod guide @

3. Move the upper knife @ to adjust so that the relative positions of the upper knife @ and
needle plate @ are as shown in diagrams @) and (B), and then tighten the two bolts @

4. Turn the machine pulley to raise the upper knife @ to its highest position.

5. Loosen the screw @ of the knife holder @

6. Move the knife holder @ toward the needle plate @ until the relative positions of the
upper knife @ and the needle plate @ are as shown in diagram ©, and then tighten the

screw @

Notice: If the upper knife @ is pressed too tightly against needle plate @, the upper
knife @ may not be able to rise properly. After adjustment, press the release lever and
make sure the upper knife @ rises smoothly.

MPO2900EN_220222

18




© ANITA

25. SPARE PARTS CATALOGUE

A. ARM BED AND ITS ACCESSORIES 1 (1/2)

't

(=]

-] ro-0509N
—.OINmOmZH_$
91011052 ——2
‘. T

r0—000% N4

e

YO—1SOINS
A E

VI=BLOLY——a>

~0
L00TE£98—LNI—

veE—¥C0LOV
vE—1Z0LOV
VE—Cy0LOV
VE—-GEOLOV
VO—£Z0INA

ve—0Z0INd

8080—080%N4

GOOCODNZ

HO—/801LNA

\bwwno 118sz

rO—LS09NA k
900S0DNZ 9

A j LOOSODNWZ  H0-980IN4
= FO—¢90SN4 S $—vo-58013
7 08005002 MO—£G09NA i
+ FO—bSOIN locosovm 2 $—9000009M
VO—980¥ N
VO—600INJ
Yo-980¥N. . M|nNomoozN
rm 620¥00NZ _
SO0VOrNZ HO—¥80 N4

30—0001N4

VO—£90LNd

9¢0S0aNnZz

\ 40-GSO0IN4

ov— LLOSOENWZ

19

MPO2900EN_220222



© ANITA

A. ARM BED AND ITS ACCESSORIES 1 (1/2)

Ref.No Parts No. Name of parts Description Qty Note
1 A1019-0A Rivet 2
2 AC1021-3A Tension Spring 1
3 AC1034-3A Adjusting Nut 1
4 AC1035-3A Thread Guide Disk 1
5 AC1042-3A Spacer Partition Ring 1
6 AH1010-0A Upside Lid 1
7 AH1012-2A Transverse Lid 1
8 EP1015-2A Sign 1
9 ER1085-0A Support Plate A 1
10 FL1056-0A Pottery Thread Guide 5
11 FN1000-0F Machine 1
12 FN1008-0A Rubber Mat 1
13 FN1009-0A Rubber Mat 1
14 FN1011-0B Board 1
15 FN1020-3A Thread Tension Regulator Asm. 1
16 FN1023-0A Thread Tension Asm. 1
17 FN1051-0A Thread Tension 1
18 FN1052-0A Thread Tension 1
19 FN1055-0F Holder 1
20 FN1063-0A Thread Take-up Lever Lid 1
21 FN1084-0H Goggles Asm. 1
22 FN1086-0H Support Plate B 1
23 FN1087-0H Goggles 1
24 FN2250-0A Prevent Grease Seat 1
25 FN4000-0J Base 1
26 FN4080-080B Corner Board 1
27 FN4086-0A Screw 1
28 FN6050-0J Needle Plate 1
29 FN6052-0J Cover 1
30 FN6061-0J Support Plate 1
31 FN6062-0J Arm Support Plate 1
32 FN6063-0J Holder 1
33 FN6064-0) Tube Hose 1
34 FN7036-0J Trough Asm. 1
35 FNT-8673L001 | Nameplate 1
36 SEN0530600 Rubber Plug 1
37 SEN0850600 Rubber Plug 2
38 WAO030001 Washer 2
39 WG000006 Spring Washer 1

40 ZMB04048 Screw (M4-0.7x9.5) 2
MP02900EN_220222 20




© ANITA

A. ARM BED AND ITS ACCESSORIES 1 (2/2)

1 r0—0S09N4
rO—ZSO9N \)7 8080—080¥NA
81011057 —4 S00£00WZ .
=y -
=X 4 &> ro-1900NJ P
r0—000¥N4 \4.\}0"/ : j 900CO0DNZ 8 \bMNMO:EMN
e LOOSODNZ Nl
AL PO—Z909NA HO—980IN
9800S00NZ PO—EG0ON S—V0-580LY3
+ FO—+909NA = 00000OM
VO—980%NA
VO—600 LN
V0-950174 . 8 cz0500nz

0090G80N3S
\' LS0S08aNWZ _
Q HO—+80IN4

H_|<Nlm l0ld3

YO—0l0LHY

vi—-610 E|fm/./

. \\A_
L00NEL98—LNS

YO—800LN4

YE—FE0LOV
vE-1Z010V
YE—TH0LOV .
VE-GE0LOV
Y0—£ZOLNS

VE—0COINd

9¢0G08WZ
40—SSOINS

ov— L LOSOanZ

21

MPO2900EN_220222



© ANITA

A. ARM BED AND ITS ACCESSORIES 1 (2/2)
Ref.No Parts No. Name of parts Description Qty Note
41 ZMB05011 Screw (M5-0.8x40) 4
42 ZMB05032 Screw (M5-0.8x12) 2
43 ZMB05036 Screw (M5-0.8x8) 4
44 ZMB05047 Screw (M5-0.8x16) 1
45 ZMB05051 Screw (M5-0.8x25) 5
46 ZMC04029 Screw (M4-0.7x8) 4
47 ZMC05008C Screw (M5-0.8x12) 2
48 ZMG05023 Screw (M5-0.8x6.3) 1
49 ZMH04003 Screw (M4-0.7x5) 1
50 ZMJ04005 Screw (M4-0.7x8) 2
51 ZMQ03005 Screw (M3-0.5x6) 2
52 ZMQ03006 Screw (M3-0.5x6) 2
53 ZMQ05001 Screw (M5-0.8x8) 2
54 75811032 Screw (11/64-40x7.8) 2
55 75C11018 Screw (11/64-40x7) 1
56 75Q09009 Screw (9/64-40x5.5) 3
MPO02900EN_220222 22




© ANITA

A. ARM BED AND ITS ACCESSORIES 2

FN1366—1A
ZMB05021
SEN2600800
FN1362—0A
FN1363—0A‘! g @
0BM00080— |

AH1360-0B

@—Fm 367—0A

WAO050012

OPP0060300

T

ZMB05047

FN1368—0A

MP02900EN_220222

23




© ANITA

A. ARM BED AND ITS ACCESSORIES 2
Ref.No Parts No. Name of parts Description Qty Note
1 AH1360-0B Upper Lid Asm. 1
2 FN1362-0A Rotate Spanner 1
3 FN1363-0A Spring 3
4 FN1365-1A Cam Seat 1
5 FN1366-1A Dial Asm. 1
6 FN1367-0A Drive Cam 1
7 FN1368-0A Shockproof Mat 1
8 OBMO00080 Steel Ball 3
9 OPP0060300 O-ring 4
10 SEN157055A Rubber Plug 2
11 SEN2600800 Rubber Plug 1
12 WAO050012 Washer 1
13 ZMB05021 Screw (M5-0.8x12) 1
14 ZMB05039 Screw (M5-0.8x18) 4
15 ZMB05047 Screw (M5-0.8x16) 1
MP02900EN_220222 24




© ANITA

B. UPPER SHAFT & LOWER SHAFT MECHANISM

V0—22¢ INd-—

.

- -

90090HNWZ

Ad—LSEH
OL—CLOYNS
P.\ B< 1
o7+

2
e
o9lo0sE0 -~
e

Z7%¥009489

C009CHWZ—e_

. VO—00LIHVY -
d W -
ge Y0—¢Z2ENS - g

r|m8wo_._:N\.\.\\

-~
g0—0¢CLHY ~

~
-

/./, /\

I 912Z9IMHNE -~
n%lwoowOI_zN ®

0LZLXHNE

M0—90QLINd
YO—LI0¥N4

ZZ500984

0L+001LVY
\\\\/
am TR
| ,/n«.y\
_ ——/// 0%\

YO—SOLIHY
VO—LOLLHV

047001vY
775009849

25

MPO2900EN_220222



© ANITA

B. UPPER SHAFT & LOWER SHAFT MECHANISM
Ref.No Parts No. Name of parts Description Qty Note
1 AH1100-0A Upper Shaft 1
2 AH1101-0A Cover Plate 1
3 AH1104-0A Hand Wheel 1
4 AH1105-0A Strap Tray 1
5 AH1320-0B Strap Wheel (Upper) 1
6 FN1322-0A Strap 1
7 AH4010-0A Lower Shaft 1
8 BB60047Z Bearing 1
9 BB60057Z Bearing 2
10 BB62027Z Bearing 1
11 BNHK1210 Bearing 2
12 BNHK162216 Bearing 1
13 FN1106-0A Cam 1
14 FN1321-0A Strap Wheel (Lower) 1
15 FN1323-0A Strap Wheel border Ring 1
16 FN3222-0A Driving Wheel 1
17 FN4011-0A Lower Bushing 1
18 FN4012-0A Bushing 1
19 FN4013-1C Clutch (Left) 1
20 FN4013-5C Clutch (Right) 1
21 J4337-PF Spring 3
22 0BS00160 Steel Ball 3
23 RA100350 C-ring 1
24 RA100420 C-ring 2
25 RA100470 C-ring 1
26 ZMB05032 Screw (M5-0.8x12) 3
27 ZMC04005 Screw (M4-0.7x6.5) 3
28 ZMH06003 Screw (M6-1.0x8) 9
29 ZMH06006 Screw (M6-1.0x6) 9
30 ZMH06008 Screw (M6-1.0x6) 7
MP02900EN_220222 26




© ANITA

C. NEEDLE BAR & TAKE-UP LEVER MECHANISM

80090HWZ
YO-SPOPNS | VO—£OLINd
L1080ZHM S A
\Q YO—9¥0¥NA <N
.
" .
tomom_._; YOTEOLNS . N
\W\. @m. YO—ZOLN . 6—80090HAZ ~
0£000034 ——@” ‘@ .
VYO—LECLHY \.\
. VO—£OLINA -
\.\
&—20080HNZ -
— — \\‘
YO—9€CINA LTO0POVM o
- ZOOYOrNZ
vo— mmnE< e .@r@'ﬂ?%ﬁ
o ~VO—E£¥0YHY -~ 800YOPMNZ  yO—0BOINA YO—090INA
| - e moo@o«.; | vo-z80IN4
£1080ZHM [P tiogozim 7 i gelosovt
) .~ 09100evx “_ \M
0£00003¥ - - 77809-49 1= 190N
& P 7 vo-¢L0INg \ - IJ mﬂ
- \ 77809-98 £O090HNZ
e - V0~ |LOINJ YO—+90LN4
P VO—¥ 1IN <o LBOLNA
P ] mooimmx
\ . _»—100Z02OWZ
- CO090HNZ BZ00SOVM 9E0C0RNZ m\s\|§ 9LO0INA
e B00¥0OWZ ﬁ\ d
~
~
VO—OLLLHY
~ I YE
N
.
/.I\‘
<
5]

27

MPO2900EN_220222



© ANITA

C. NEEDLE BAR & TAKE-UP LEVER MECHANISM
Ref.No Parts No. Name of parts Description Qty Note
1 AH1110-0A Shaft 1
2 AH1335-0A Needle Bar Agitate Arm 1
3 AH1337-0A Needle Bar Agitate Arm Asm. 1
4 AH4043-0A Pin 1
5 BB-6087Z Bearing 2
6 FN1060-0A Thread Take-up Lever 1
7 FN1061-0B Thread Take-up Lever Pin 1
8 FN1064-0A Thread Take-up Lever Connecting 1
9 FN1066-0A Needle Bar Connecting Rod 1
10 FN1070-1A Needle Bar 1
11 FN1071-0A Fastener 1
12 FN1073-0A Needle Pole Dais 1
13 FN1074-0A Needle Bar Clamp 1
14 FN1076-1A Thread Guide 1
15 FN1080-0A Needle Bar Connecting Rod Asm. 1
16 FN1081-0A Slide Dollop Seat 1
17 FN1082-0A Guide Seat 1
18 FN1102-0A Washer 1
19 FN1103-0A Regulator Ring 2
20 FN1109-0A Bushing 1
21 FN1114-0A Bushing 1
22 FN1336-0A Needle Bar Agitate Rod Asm. 1
23 FN4043-0A Pin 1
24 FN4046-0A Shaft Connecting Rod 1
25 RE000070 E-ring 2
26 WA040027 Washer 1
27 WA049006 Washer 1
28 WAO050029 Washer 1
29 WH208017 Washer 4
30 XA300160 Oil Wick 1
31 XB214005 Qil Felt 1
32 YA050198 Pin 1
33 ZMB03036 Screw (M3-0.5x4) 1
34 ZMB04011 Screw (M4-0.7x8) 2
35 ZMC02004 Screw (M2-0.4x4) 1
36 ZMC04008 Screw (M4-0.7x5) 1
37 ZMH06003 Screw (M6-1.0x8) 4
38 ZMH06008 Screw (M6-1.0x10) 4
39 ZMJ04002 Screw (M4-0.7x10) 1
40 ZMJ04008 Screw (M4-0.7x6) 1
41 ZMJ04012 Screw (M4-0.7x16) 1
MP02900EN_220222 28




© ANITA

D. UPPER THREAD TENSION REGULATOR MECHANISM

81—02Z0LN4

GO0SOENZ ﬂr
LOOOSOVM
YO—B8SOLNA VO—CZO0L0Y
VO—6E0INS | VO—Z+0LNJ
YO-1£0IOV _
ﬂr. ) £ v0—LZ0INA
| LLO¥OBINZ ! oo .I&wouﬁovz.._
_ LLOOYOYM ) S
V1—$€010V ) N L/// e
YO—1ZOLOV ) VO—9Z0IN4 "~ Sen
VO—+SOIP YA\Y
YO—L£OLOV | 07
YO—GEOLP
 YO-SEOM
) g VO—0LOLOV 4
LOOLLNSZ [ VO~ SCO N
N _ V0-82019V
vZ-5Z0ol3 ]
VZ—GZ013 : A
v0—-9z01av o
-
-

H0—1Z0LN4 80—LSOLNS

£e0¥0anzZ

29

MPO2900EN_220222



© ANITA

D. UPPER THREAD TENSION REGULATOR MECHANISM
Ref.No Parts No. Name of parts Description Qty Note
1 AB1026-0A Shaft 1
2 AC1021-0A Thread Guide Spring 2
3 AC1023-0A Thread Eyelet Tray 1
4 AC1030-0A Thread Guide Disk Washer 2
5 AC1031-0A Thread Guide Disk Washer 3
6 AC1034-1A Adjusting Nut 2
7 AG1028-0A Pin 2
8 E1021-2A Adjusting Spring 1
9 E1025-2A Thread Guide Disk 2
10 FN1020-1B Thread Asm. 1
11 FN1021-0B Regulator Plate 1
12 FN1025-0A Thread Guide Disk Shaft 2
13 FN1026-0A Thread Guide 1
14 FN1027-0A Wring Spring 1
15 FN1037-0B Loose Thread Drive 1
16 FN1038-0A Bushing 1
17 FN1039-0A Raise Thread Cover 1
18 FN1042-0A Guide Thread Disk 1
19 FN1043-0A Guide Thread Disk Plate 1
20 FN1044-0A Shaft 1
21 FN1048-0A Spring Washer 2
22 J1034-0A Converse Direction Disk 2
23 J1035-0A Thread Guide Disk 4
24 WAO030001 Washer 1
25 WA040017 Washer 1
26 WA049005 Washer 2
27 YD025016 Pin 1
28 ZMB03005 Screw (M3-0.5x4) 1
29 ZMB04033 Screw (M4-0.7x12) 2
30 ZMB04071 Screw (M4-0.7x6) 1
31 ZMC04029 Screw (M4-0.7x8) 2
32 ZSN11001 Nut 1
MP02900EN_220222 30




© ANITA

E. PRESSER FOOT BAR MECHANISM 1 (1/2)

VYO—0LZINA

YO—¢IELHY

VO—LI£INd

. N

\

PO—LEZINA

VO—L8LINd

v0—-S62 _,z|._|mw/

ro—0v2INd

\b|moo.voq.2N

™.

MDHB/| 18 L0SOVA
?omnomom_ﬁ

VO—08LINA

VO—8IEIN4 VO—6LZ INJ G6TINA
i oL Ny SYo-88TINg
YO—-£LZLHY 1010003 _ R LCOYOONZ
L -~ £0090HNZ VO-£8ZINI—4 9 > YO-vEZINS
@&—BO090HWZ .~ i L J -
nﬂ VO—LLZINA . Y0—98Z IN4 V0—.82ZIN4
V0—18ZIN4 | $—S0090HNZ 5—V0-68ZIN
! e
4 ) 8—80090HNZ
77908988 n\.\“\ i | vo-eszing D>
BOO9OHNZ—2 | AVLvOvNd 80—¥@LINS 0500003y
V0—28ZIN4 - 010 .
| < ! YO-89ZIN4 .\\ﬂ - 8r0090vM
B — N PRy ~ VO—G8ZINA
VO—LLINA——R Y 1T LOOYOrWZ _ YO—¥8ZINd -
R e VO—RLTINA - VO-Z62 N4
VO—bLZINA 90090HAZ !
13100038, S009IZHM |
SZI0GLYX ~ N . | YO-£6ZIN4
S ¥0—GGZINA _ . @
R\ 80—16LIN4
1 S0091ZHM 4
YO-SLTINGFS” i Loszz109101 80090HIZ
7 80090HNZ
VO=SILINA [ T Y0—9/ZIN4
20090HNZ—8 V0—06ZIN4

L10S0rNzZ

31

MPO2900EN_220222



© ANITA

E. PRESSER FOOT BAR MECHANISM 1 (1/2)

Ref.No Parts No. Name of parts Description Qty Note
1 AH1273-0A Bushing 1
2 AH1310-0A Shaft 1
3 AH1313-0A Shaft 1
4 BB68067Z Bearing 1
5 FN1115-0A Bushing 1
6 FN1180-0A Connecting Rod 1
7 FN1181-0A Presser Bar 1
8 FN1183-0F Presser Bar Bushing Asm. 1
9 FN1184-0B Spring 1
10 FN1191-0B Adjust Screw 1
11 FN1235-0J Outer Presser Foot 1
12 FN1237-0J Inner Presser Foot 1
13 FN1240-0J Finger Guard 1
14 FN1255-0A Bushing 1
15 FN1268-0A Oil Wick Fix Board 1
16 FN1270-0A Bushing 1
17 FN1271-0A Bushing 1
18 FN1274-0A Pin 1
19 FN1275-0A Pin 1
20 FN1276-0A Crank 1
21 FN1277-0A Connecting Rod 4
22 FN1278-0A Pin 2
23 FN1279-0A Pin 1
24 FN1281-0A Crank 1
25 FN1282-0A Deflection Center 1
26 FN1283-0A Connect Organ 1
27 FN1284-0A Presser Bar Connecting Rod 1
28 FN1285-0A Connecting Rod 1
29 FN1286-0A Ascend Connecting Rod 1
30 FN1287-0A Washer 2
31 FN1288-0A Pin 1
32 FN1289-0A Pin 1
33 FN1290-0A Shaft 1
34 FN1292-0A Connecting Rod Asm. 1
35 FN1293-0A Pin 1
36 FN1294-0A Pin 1
37 FN1295-0A Rubber Stopper 2
38 FN1311-0A Bushing 1
39 FN1312-0A Connecting Pin 2
40 FN1314-0A Connect Pin 1

MP02900EN_220222 32




© ANITA

E. PRESSER FOOT BAR MECHANISM 1 (2/2)

VYO—0LZINA

YO—¢IELHY

VO—LI£INd

. N

\

PO—LEZINA

VO—L8LINd

v0—-S62 _,z|._|mw/

ro—0v2INd

\b|moo.voq.2N

™.

MDHB/| 18 L0SOVA
?omnomom_ﬁ

VO—08LINA

VO—8IEIN4 VO—6LZ INJ G6TINA
i oL Ny SYo-88TINg
YO—-£LZLHY 1010003 _ R LCOYOONZ
L -~ £0090HNZ VO-£8ZINI—4 9 > YO-vEZINS
@&—BO090HWZ .~ i L J -
nﬂ VO—LLZINA . Y0—98Z IN4 V0—.82ZIN4
V0—18ZIN4 | $—S0090HNZ 5—V0-68ZIN
! e
4 ) 8—80090HNZ
77908988 n\.\“\ i | vo-eszing D>
BOO9OHNZ—2 | AVLvOvNd 80—¥@LINS 0500003y
V0—28ZIN4 - 010 .
| < ! YO-89ZIN4 .\\ﬂ - 8r0090vM
B — N PRy ~ VO—G8ZINA
VO—LLINA——R Y 1T LOOYOrWZ _ YO—¥8ZINd -
R e VO—RLTINA - VO-Z62 N4
VO—bLZINA 90090HAZ !
13100038, S009IZHM |
SZI0GLYX ~ N . | YO-£6ZIN4
S ¥0—GGZINA _ . @
R\ 80—16LIN4
1 S0091ZHM 4
YO-SLTINGFS” i Loszz109101 80090HIZ
7 80090HNZ
VO=SILINA [ T Y0—9/ZIN4
20090HNZ—8 V0—06ZIN4

L10S0rNzZ

33

MPO2900EN_220222



© ANITA

E. PRESSER FOOT BAR MECHANISM 1 (2/2)

Ref.No Parts No. Name of parts Description Qty Note
41 FN1315-0A Spring 1
42 FN1318-0A Gas Jar Connect Asm. 1
43 FN4047-1F Reverse Block 1
44 FN6130-0J Holder 1
45 REO00050 E-ring 1
46 RE000101 E-ring 2
47 TC16012250 Collar 1
48 WAO060048 Washer 1
49 WH216005 Washer 2
50 XA150125 Oil Wick 4
51 XB400105 Oil Felt 1
52 YA050181 Pin 2
53 ZMB05039C Screw (M5-0.8x18) 2
54 ZMC04031 Screw (M4-0.7x5.7) 2
55 ZMHO06003 Screw (M6-1.0x8) 6
56 ZMH06006 Screw (M6-1.0x6) 1
57 ZMHO06008 Screw (M6-1.0x6) 9
58 ZMHO06036 Screw (M6-1.0x45) 1
59 ZMJ04001 Screw (M4-0.7x8) 2
60 ZMJ04005 Screw (M4-0.7x12) 1
61 ZMJ04007 Screw (M4-0.7x5) 1
62 ZMJ05017 Screw (M5-0.8x25) 1
63 Z5B11017 Screw (11/64-40x12) 1

MP02900EN_220222 34




© ANITA

E. PRESSER FOOT BAR MECHANISM 2

ro—8£0LN4
800S0rWz

e
%\ } M‘—oo.vo_.s_N

|
| !
$ZOYOPNZ | \,@/
X YO—EGLLHY

@

H0—-GSLINd

YO—¢£0ZINd
0l09100A

Z10YOrnZ -

e

L20090VM
Q622109101

& -\-
W|m88_._sm

H VO—L0ZIHV

CO0¥OrnNZ

80—G0ZIHV
YO—10ZLHY

BO090HWZ

@ Y0—90Z LHY
~
™ ..

.@(OIO_.N_.Z“_

e
YO—90CINd

/./,/./. Q

Z00907TWZ

//./\\\

N

6Z090rNz
YO—¥0ZLHY

35

MPO2900EN_220222



© ANITA

E. PRESSER FOOT BAR MECHANISM 2
Ref.No Parts No. Name of parts Description Qty Note
1 AH1153-0A Holder 1
2 AH1200-0A Presser Guide Shaft Asm. 1
3 AH1201-0A Presser Guide Block 1
4 AH1204-0A Hand Lifter Lever 1
5 AH1205-0B Hand Lifter Cam 1
6 AH1206-0A Restrict Block 1
7 AH1207-0A Presser Guide Crank Asm. 1
8 FN1155-0B Connecting Rod 1
9 FN1203-0A Spring 1
10 FN1206-0A Spring 1
11 FN1210-0A Bushing 1
12 FN7038-0J Plate 1
13 TC16012250 Collar 1
14 WA060021 Washer 1
15 YC016010 Pin 2
16 ZMH06008 Screw (M6-1.0x6) 3
17 ZMJ03024 Screw (M3-0.5x4.5) 2
18 ZMJ04001 Screw (M4-0.7x8) 1
19 ZMJ04002 Screw (M4-0.7x10) 1
20 ZMJ04012 Screw (M4-0.7x16) 1
21 ZMJ05008 Screw (M5-0.8x10) 1
22 ZMJ06029 Screw (M6-1.0x30) 1
23 ZML06002 Nut 1
MP02900EN_220222 36




© ANITA

F. BOBBIN COVERS MECHANISM

<o CICENS

. VI—CLZENS

CLOE0LNZ
YO—¥I12ENS
Foono_.ZN ™~ LOOLOrWZ

8¥0+0anZ
YO—LLZEHY

_ ~ 2Y0r0aNZ
80—91CENS Y0—0ZZEN4
- ~.
\\\ . S Oy 0500003y
s ®|moomo_._zN P =
A, \ ~ b - ! m
- /@ OLB60O90NS
¥o- w_unz.._ .\ 620090V o0z
9 @——90090HWZ %, .
VO—+ZZENA ! V1—0ZZENA 2
YO—LZZEHY o/
000ZZE0SFS
VYO—Z6+LN4
Y0—61ZEN4
VYO—0LZENA

37

MPO2900EN_220222



© ANITA

F. BOBBIN COVERS MECHANISM
Ref.No Parts No. Name of parts Description Qty Note
1 3450322000 Friction Wheel 1
2 AH3217-0A Bobbin Winder Seat 1
3 AH3221-0A Winder Driving Wheel 1
4 BN060910 Bearing 1
5 FN1492-0A Spring 1
6 FN3210-0A Winder Driving Asm. 1
7 FN3212-0A Spring 1
8 FN3213-1A Winder Driving Shaft 1
9 FN3214-0A Bobbin Winder Secant Sword 1
10 FN3215-0A Winder Driving Support 1
11 FN3216-0B Feel Valve 1
12 FN3218-0A Dollop 1
13 FN3219-0A Hook 1
14 FN3220-0A Winder Driving Support 1
15 FN3220-1A Bushing 1
16 FN3223-0A Bobbin Winder Drive 1
17 FN3224-0A Pin 1
18 FN3225-0A Pin 1
19 REO00050 E-ring 1
20 WA060029 Washer 1
21 ZMB04048 Screw (M4-0.7x9.5) 2
22 ZMH06006 Screw (M6-1.0x6) 2
23 ZMJ03001 Screw (M3-0.5x10) 3
24 ZMT03012 Wood Screw 1
MP02900EN_220222 38




© ANITA

G. STITCH LENGTH REGULATING MECHANISM

o

1010003Y
————qrm ]
vo—6zzINg  870090VM VO—ZLLINA
_ Ry—0500003
Q”
000Z8/+03S -
VE—LBZLOV VO—EI5INS ] 8000ZIVM
ZLOYOrWZ e e
. |-
| 80090HNZ A~ BOOOZIVM
V1 —6ZT INJ
- -
8¥0090VM -
05000034 CLOvOINZ 870090YM
@) YO—1EZINA \@.\ _/ VO—LLLLHY
omOQOOM_mI@.\&NoOONFB vo—oscloy  FOO9CHAZ g
Z10¥0rNZ f@\
,/<o Z6C LoV T vo- VO—91ZIN4
9006+0VM ™~ //s./ moo¢o§N|m
/4 - /./
SO0¥OrNZ .
/./
0800003 / -
YO—8LZIN S ~@——80090HNZ

5

omooooum|§

39

MPO2900EN_220222



© ANITA

G. STITCH LENGTH REGULATING MECHANISM
Ref.No Parts No. Name of parts Description Qty Note
1 AC1287-3A Bushing 2
2 AG1390-0A Shaft 1
3 AG1391-0A Bushing 1
4 AG1392-0A Bushing 1
5 AH1171-0A Reverse Stitching Handle 1
6 AH1173-0A Reverse Stitching Pole 1
7 AH1215-0A Feed Regulator 1
8 AH1225-0A Dial Asm. 1
9 FN1172-0A Spring 1
10 FN1216-0A Shaft 1
11 FN1217-0A Spring 1
12 FN1218-0A Bushing 1
13 FN1219-0A Regulating Arm Asm. 1
14 FN1229-0A Connecting Rod Asm. 1
15 FN1229-1A Connecting Rod 1
16 FN1230-0A Crank 1
17 FN1231-0A Eccentric Pin 1
18 RE0O00050 E-ring 2
19 RE0O00080 E-ring 2
20 RE000101 E-ring 1
21 SEC4752000 Rubber Mat 1
22 TC12006200 Collar 1
23 WAO049006 Washer 1
24 WA060048 Washer 4
25 WA120008 Washer 2
26 WEO000050 Washer 1
27 ZMB04048 Screw (M4-0.7x9.5) 2
28 ZMB05047 Screw (M5-0.8x16) 1
29 ZMH06003 Screw (M6-1.0x8) 1
30 ZMH06008 Screw (M6-1.0x6) 2
31 ZMJ04005 Screw (M4-0.7x12) 2
32 ZMJ04008 Screw (M4-0.7x6) 1
33 ZMJ04012 Screw (M4-0.7x12) 2
34 ZML04010 Nut 1
MP02900EN_220222 40




© ANITA

H. PLANE FEED MECHANISM

910G0rWZ
80—9G0FN4

1010003 \ﬁ%‘ VO—PLEINA

v 6 C0090HAZ

—VO—8.ZIN4

S0 Lo0¥ax

./../. VO—LLZINd

VO—SLZIN VO—GSZLHY
S0091ZHM

.
VO—B8LZIN VO—B89ZINJ

Z00¥OHNZ —9 W .
i 800vOrNZ—O \.\.\

Y0—0LZINA ]
VO—ISIPHY P % 80090HWZ
L -
-~ [ g
( @ g £0090HNZ
-~ oozavozioL VO-BHOIN .\L g \\\
@ - -~ TIOVOrNZ 0500003
YO—LLZINA

~,

V. s

(]
T3]
(4]
N
—
o
(=]
—
=
—————

-

22908988 .~ P VO-9SZIHY

il ) e e \\\
W e
* - \%\ YO—¥SO¥N . \v
80090HNZ—&. ¢~ ’ ] o

~. .\‘\ ! \\ ‘

~ P VO—LSTIHV .~ N

YO—LSO¥NJ e <& 8v0090vM

VO—SSOYNA  VO-BSZIHY

7 \.‘
o
\\\
VO-+LZINA d <~ YO—-G¥OYHY
i 0GZTI0910L
_‘W £O090HNZ

SO009LZHM

YO—¥+0PN4

41

MPO2900EN_220222



© ANITA

H. PLANE FEED MECHANISM
Ref.No Parts No. Name of parts Description Qty Note
1 AH1255-0A Bushing 1
2 AH1256-0A Bushing 1
3 AH1257-0A Bushing 1
4 AH1258-0A Bushing 1
5 AH4045-0A Lower Feed Driving Asm. 1
6 AH4151-0A Shaft 1
7 BB68067Z Bearing 1
8 FN1268-0A Oil Wick Fix Board 1
9 FN1270-0A Bushing 1
10 FN1271-0A Bushing 1
11 FN1274-0A Pin 1
12 FN1275-0A Pin 1
13 FN1277-0A Connect Dollop 4
14 FN1278-0A Pin 2
15 FN1314-0A Connect Pin 1
16 FN4044-0A Pin 1
17 FN4047-0A Reverse Block 1
18 FN4048-0A Pin 1
19 FNA049-0A t(;\:\vteerrFeed Driving Deflection 1
20 FN4051-0A Deflection Center 1
21 FN4053-0A Spring 1
22 FN4054-0A Connecting Rod 1
23 FN4055-0A Crank 1
24 FN4056-0B Spring Fix Board 1
25 RE0O00050 E-ring 1
26 RE000101 E-ring 1
27 TC12006200 Collar 1
28 TC16012250 Collar 2
29 WA060048 Washer 1
30 WH216005 Washer 2
31 XA150125 Oil Wick 4
32 XB400105 Oil Felt 1
33 ZMH04002 Screw (M4-0.7x3) 1
34 ZMH06003 Screw (M6-1.0x8) 3
35 ZMH06008 Screw (M6-1.0x6) 5
36 ZMH06010 Screw (M6-1.0x10) 1
37 ZMJ04008 Screw (M4-0.7x6) 2
38 ZMJ04012 Screw (M4-0.7x16) 1
39 ZMJ05016 Screw (M5-0.8x12) 1
MP02900EN_220222 42




© ANITA

I. UPPER & LOWER FEED MECHANISM

NN

YO-B10¥N4
£1080ZHM )
rO—910¥NA <>
.

~
L
L
-
7
omooooum_|\3 e
e
L FowONI;\@\ \.\ S0090HWZ
v -
- -
) =
OD——s0090HNWZ
. 0522109101
e —)—80090HNZ
~ P
-~ 50091ZHM e
VO—ZS0¥N4 G d
. _ _ %
e - ﬂ . 0
P woooo:s_N|w J - 0900003Y
\ e \
80090HWZ .~ 0522108101 - A £1080ZHM
~ e e y
e
Y0—¥ LO¥N

VO—0ZO¥HY

YO—GLLINd

o

!
oomOIENl%

*@ ”
YO—¥1LOPNA
£L1080CHM

0900003y

A
-
~

ro—1S09N4

43

MPO2900EN_220222



© ANITA

|. UPPER & LOWER FEED MECHANISM
Ref.No Parts No. Name of parts Description Qty Note
1 AH1256-0A Bushing 1
2 AH4030-0A Shaft 1
3 FN1115-0A Bushing 1
4 FN4014-0A Feed Platform Connecting Rod 2
5 FN4015-0A Agitate Crank Asm. 1
6 FN4016-0J gg:tteerrl.Ac)S\Nnir Feed Deflection 1
7 FN4019-0A Crank 1
8 FN4020-0A Pin 1
9 FN4050-1F Feed Platform 1
10 FN4052-0A Deflection Center Wheel 1
11 FN6051-0J Feed Gear 1
12 RE0O00060 E-ring 3
13 TC16012250 Collar 2
14 WH208017 Washer 4
15 WH216005 Washer 2
16 ZMH06008 Screw (M6-1.0x9.5) 11
17 75J08002 Screw (1/8-40x6.5) 2
MP02900EN_220222 44




© ANITA

J. HOOK POST MECHANISM (LEFT) (1/2)

YO—100¥HY

YO—-CO09NS
YO~¥009N4

0QISBIZTL9B — @

8u8~oE|@

B80—ZZ09N4
——=V¥0—0909NJ

Bl
/@lmouo_oozu
80-0209 80—£ 109N
80—-0109N4
LOO¥OrWZ % /dlnoovo.,zN
@ 80-9L09HY

(@ P

45

MPO2900EN_220222



© ANITA

J. HOOK POST MECHANISM (LEFT) (1/2)

Ref.No Parts No. Name of parts Description Qty Note
1 86721851D0 Hook Asm. 1
2 AG3017-0A Collar 1
3 AH4001-0A Shaft 1
4 AH6016-0B Rubber 1
5 BB3002VV Bearing 1
6 BB3018VV Bearing 1
7 BB-6082Z Bearing 1
8 FN4004-0A Bushing 1
9 FN4005-0A Retaining Ring 1
10 FN4007-0B Shaft 1
11 FN4009-0B Gear Asm.(Big) 1
12 FN4024-0A Shaft 1
13 FN4025-0A Gear (Big) 1
14 FN4026-0A Gear (Little) 1
15 FN4027-0A Gear Asm.(Little) 1
16 FN4028-0A Washer 1
17 FN4029-0A Feed Platform Shaft 1
18 FN6001-0A Pin 2
19 FN6002-0A Rubber Stopper 2
20 FN6003-0A Cushion 1
21 FN6004-0A Airproof Ring 1
22 FN6005-0C Hook Post 1
23 FN6007-0A Cover 1
24 FN6009-0B Roller 1
25 FN6010-0B Cattle Horn 1
26 FN6014-0B Pin 1
27 FN6015-0B Pin 1
28 FN6017-0B Cover Plate 1
29 FN6020-0B Washer 2
30 FN6022-0B Agitate Arm 1
31 FN6031-0B Cam (Left) 1
32 FN6031-5Z Cam Arm (Left) 1
33 FN6060-0A Agitate Arm Asm. 1
34 FN6200-0B Bobbin 1
35 RA300320 C-ring 1
36 RB20015B C-ring 1
37 RB300075 C-ring 3
38 SEN0650600 Rubber Stopper 1
39 SEN2300700 Rubber Stopper 1
40 WA049006 Washer 2

MP02900EN_220222 46




© ANITA

J. HOOK POST MECHANISM (LEFT) (2/2)

V0—L009N4
VO—100¥HY

VO—1008N4
Y0-SZO¥N3

VO—LZO¥N4
YO—¥Z0¥N4

VO—-B8ZO¥N4
S£000€8Y

AMBLOLE8

VO—-Z009N4

£ _83<;|Ar
£000LVHZ |W

80090HNZ—B1g

YO—620¥N4

VIQOIQOOwZ.._

£00690VM

Y0090z

B80—0L09N4

0015812498 — @

@

mousumﬁl@

(((« /VI P
_/.//, T80°ET'0ET

80-ZZ09N4

——\Y0—0S09N4

S
PN

< NS
P—E0-S109N
80-0Z09NJ 80-L109N4
//dlwoo!%.ﬁ

LOO¥OrnzZ

80—-910SHY /d

47

MPO2900EN_220222



© ANITA

J. HOOK POST MECHANISM (LEFT) (2/2)
Ref.No Parts No. Name of parts Description Qty Note
41 WA049013 Washer 1
42 WA069007 Washer 2
43 WAO080033 Washer 2
44 WH222001 Washer 1
45 ZMA10003 Screw (M10-1.0x9) 1
46 ZMHO06008 Screw (M6-1.0x6) 2
47 ZMHO06015 Screw (M6-1.0x5) 1
48 ZMHO06037 Screw (M6-1.0x10) 3
49 ZMJ04001 Screw (M4-0.7x8) 4
50 ZMJ04008 Screw (M4-0.7x6) 4
51 ZMJ06004 Screw (M6-1.0x20) 2
52 130.13.081 Spring 1
MPO02900EN_220222 48




© ANITA

K. FOLDER MECHANISM (1/2)

62011852 01090rNZ
Amm%ummoma 40—6E 19N R

1

AN

vE—1909r3 A_%m. $10070VM ST oo
s00z1857—8 PP @m

§
ﬁ o)
A%Bémﬁzﬁ P
i Wnooomoi
W rlocoanz ~ MOSELSNS oS

-~ D
80090HNZ—e 5%
&~ 4 s

ro—8so9ri

vE-2909r I —{eN ]

<a
_moooozN&

210608SZ v Mo—G8I9Nd
rO—¢819N4

¥£0S0rnz 10—Z819N4
On Enc . 38—39—Md
40-1G19N mn%%%%oﬁNsN Na 40—18L9N \\ - 40-2%19N4
SCZTEOVA r0—0819NA \\\ e xu|uo|n$wz.._
S~ e A 40-£92Z N4
.. p el - e >
ocotiasz >< ) ‘ 50090MWZ

olotiosz >~

1 7
40-08 55\% :

rO—¥SLINA @
009L910LLY | m . Z00¥0rNZ [ 8100C00A
SQSEN\M 40—0S 19N

40—£G19N4 “Nyj— 0200003 - P
w‘gooo_éﬁ e
_@F—01z160Nd
40—GGL9NA £0090ZEX P
VAR

28
Blmmu_zu .@.%\\\\\A/\&
\.x_.olﬁwﬁz.._

L10L13SZ £1LETENE

49

MPO2900EN_220222



© ANITA

K. FOLDER MECHANISM (1/2)

Ref.No Parts No. Name of parts Description Qty Note
1 4710161600 Handle 1
2 A1130-0A Spring 1
3 BN091210 Bearing 1
4 BN323713 Bearing 1
5 BNHK1516 Bearing 2
6 BW-GE-8E Bearing 1
7 EJ6058-0J Folder Rocking 1
8 EJ6059-3A Plate 1
9 EJ6060-0J Folder Support 1
10 EJ6061-3A Plate 1
11 EJ6062-3A Folder Arm 1
12 FN1261-OF Shaft 1
13 FN1262-0J Crank Asm. 1
14 FN1262-1J Crank 1
15 FN1263-0F Support 1
16 FN1267-0J Driving Rod 1
17 FN1268-0J Eccentric Wheel 1
18 FN1269-0J Cover 1
19 FN6131-0J Driving Arm 1
20 FN6132-0F Shaft 1
21 FN6133-0F Bushing 1
22 FN6134-0F Bushing 1
23 FN6135-0J Support 1
24 FN6136-0F Shaft 1
25 FN6137-0J Seat 1
26 FN6138-0F Adjusting Lump 1
27 FN6139-0F Spring 1
28 FN6140-0J Shaft 1
29 FN6141-0J Pin 1
30 FN6142-0F Connecting Rod Asm. 1
31 FN6142-1) Connecting Rod 1
32 FN6143-0F Shaft 1
33 FN6150-0F Holder Seat 2
34 FN6151-0OF Handle 1
35 FN6153-0F Connecting Rod 1
36 FN6154-0) Driving Plate 1
37 FN6155-0F Support 1
38 FN6180-0J Moving Knife Seat 1
39 FN6181-0F Cord Holder 1
40 FN6182-0F Adjusting Plate 1

MP02900EN_220222 50




© ANITA

K. FOLDER MECHANISM (2/2)

62011852 01090rNZ
Amm%ummoma 40—6E 19N R

1

AN

vE—1909r3 A_%m. $10070VM ST oo
s00z1857—8 PP @m

§
ﬁ o)
A%Bémﬁzﬁ P
i Wnooomoi
W rlocoanz ~ MOSELSNS oS

-~ D
80090HNZ—e 5%
&~ 4 s

ro—8so9ri

vE-2909r I —{eN ]

<a
_moooozN&

210608SZ v Mo—G8I9Nd
rO—¢819N4

¥£0S0rnz 10—Z819N4
On Enc . 38—39—Md
40-1G19N mn%%%%oﬁNsN Na 40—18L9N \\ - 40-2%19N4
SCZTEOVA r0—0819NA \\\ e xu|uo|n$wz.._
S~ e A 40-£92Z N4
.. p el - e >
ocotiasz >< ) ‘ 50090MWZ

olotiosz >~

1 7
40-08 55\% :

rO—¥SLINA @
009L910LLY | m . Z00¥0rNZ [ 8100C00A
SQSEN\M 40—0S 19N

40—£G19N4 “Nyj— 0200003 - P
w‘gooo_éﬁ e
_@F—01z160Nd
40—GGL9NA £0090ZEX P
VAR

28
Blmmu_zu .@.%\\\\\A/\&
\.x_.olﬁwﬁz.._

L10L13SZ £1LETENE

51

MPO2900EN_220222



© ANITA

K. FOLDER MECHANISM (2/2)

Ref.No Parts No. Name of parts Description Qty Note
41 FN6183-0J Moving Knife Cover 1
42 FN6185-0J Moving Knife 1
43 REO00070 E-ring 1
44 WAO040016 Washer 2
45 WAOQ50003 Washer 2
46 XB206003 Oil Felt 1
47 YA032235 Pin 1
48 YD030018 Spring Pin 1
49 ZMB05039 Screw (M5-0.8x18) 2
50 ZMDO05014 Screw (M5-0.8x8) 2
51 ZMGO06051 Screw (M6-1.0x10) 1
52 ZMH06008 Screw (M6-1.0x6) 5
53 ZMHO06029 Screw (M6-1.0x6) 2
54 ZMJ04002 Screw (M4-0.7x10) 1
55 ZMJ05008 Screw (M5-0.8x10) 2
56 ZMJ05034 Screw (M5-0.8x10) 1
57 ZMJ06004 Screw (M6-1.0x20) 3
58 ZMJ06008 Screw (M6-1.0x12) 1
59 ZMJ06009 Screw (M6-1.0x18) 2
60 ZMJ06010 Screw (M6-1.0x35) 1
61 ZMJ06029 Screw (M6-1.0x30) 2
62 Z5B09012 Screw (9/64-40x4.5) 2
63 Z5B11012 Screw (11/64-40x8) 2
64 Z5B11029 Screw (11/64-40x7) 2
65 ZSB12009 Screw (3/16-28x8) 1
66 Z5C11017 Screw (11/64-40x8) 3
67 Z5D11020 Screw (11/64-40x10) 1
68 75G11010 Screw (11/64-40x6.6) 1
69 75G11022 Screw (11/64-40x3.7) 1
70 ZSH16007 Screw (1/4-40x8) 2
71 ZSH16021 Screw (1/4-40x7.5) 2

MP02900EN_220222 52




© ANITA

L. LUBRICATING MECHANISM

\\
| | A3
< A
_ PPNy o
0Z,00gdX mm\\)/w _ [By_ ssoloevx
\A\\\.\ S 00800ZYX 05%00GdX
m\/
LL—80¥NY
VYO—CLZINA OLlr00edX NMMMMMMWM
ez Z00%0rZ 80-8L¥¥NJ
800¥0rNZ
81—80vNY
VO—8¥¥NA N H-govnd
LOOYOLNZ 3 o Z00YOrNZ
N~
~.
V0—06¥NA VO—0L99N4 VO-£8y¥N4
P YO—0L¥N4
o
OLBOOECYX >
009005 X (L8
E5
> 0SS00ZYX
681055 dX
01800VX W N
008005 dX N & ossoozvx A
YETL0EYX VO—ZLZ INA—a vl
009005dX sl OPCO0EX 4 .“_f
VO—8P PN . o
VO- 18N < H=sovnd o’
9E0G0aNZ L00YOLWZ

53

MPO2900EN_220222



© ANITA

L. LUBRICATING MECHANISM
Ref.No Parts No. Name of parts Description Qty Note
1 FN1272-0A Nail 9
2 FN4470-0A Pump Asm. 1
3 FN4477-0B Plate 1
4 FN4478-0B Spring 1
5 FN4481-0A Plate 1
6 FN4483-0A Oil Felt 1
7 FN4484-0A Oil Fence Plate 2
8 FN4490-0A Oil Fence Plate 1
9 FN6610-0A Plate 1
10 FN6640-0A Plate 1
11 RU408-11 Wiring Button 4
12 RU408-18 Wiring Button 2
13 XA200550 Oil Wick 2
14 XA200800 Oil Wick 1
15 XA300810 Oil Wick 2
16 XA301055 Oil Wick 1
17 XA301384 Oil Wick 1
18 XA301700 Oil Wick 1
19 XP300290 Qil Pipe 1
20 XP300410 Oil Pipe 1
21 XP300720 Qil Pipe 1
22 XP350185 Oil Pipe 1
23 XP350360 Qil Pipe 1
24 XP500450 Oil Pipe 1
25 XP500600 Qil Pipe 2
26 XP500800 Oil Pipe 2
27 ZMB05036 Screw (M5-0.8x8) 1
28 ZMC04005 Screw (M4-0.7x6.5) 2
29 ZMJ04002 Screw (M4-0.7x10) 4
30 ZMJ04008 Screw (M4-0.7x6) 2
31 ZMT04007 Wood Screw 4
MP02900EN_220222 54




© ANITA

M. ACCESSORIES 1

YO—CLZINA

02200€dX 2%

<00¥OrnZ

m%\ 800¥0rWZ
- N
JO0VOLAZ YO—+84¥NA Z
er,/,
~
~.
YO—06% N4 Y0—0199N4
“ YO—0LFPNA
D
01L800¢VX
00800GdX
8L LOEVX

009005dX

YO—18%¥Nd
9¢0S08WZ

55

<N
598 :
\Q\\
g A
7=
Q cd
By ssoloevx
008002VX 05006 dX
09£0GEdX
1L—80¥NY
00£L0E¥X
00800GdX
80-8L+¥N4
81-80¥NY
LL-80¥NY
Z00YOrNZ
80—£L#¥N4
VO—-£8H¥NA
O
01800E VX .
00900GdX e
&5
055002¥X
S8105EdX
nnun <N
WNM [
V0-2L2 ED_|”U/ 2 0sco0zvx Ak
)z 06200£dX ;\ %\ N
“ I\
VYO—+8¥¥N . \\“ \ S
LL—80¥NY 23 N
" z
o
LOOYOLWZ S
N
o
[
=




© ANITA

M. ACCESSORIES 1

Ref.No Parts No. Name of parts Description Qty Note
1 8370910900 Vinyl Cover 1
2 A7010-0A Screw Driver (Small) 1
3 A7010-0Z Screw Driver Asm. 1
4 A7010-1A Screw Driver (Middle) 1
5 A7010-2A Screw Driver (Large) 1
6 A7012-2A Oilier 1
7 FN6200-0B Bobbin 4
8 FN7010-0A Cross Driver 1
9 FN7021-0A Back Button 2
10 FN7022-0A Back Button Seat 2
11 FN7026-0A Shockproof Rubber 2
12 FN7130-0A Lock Pin 1
13 G7014-0A Forceps 1
14 INDPx17#21 Needle 4
15 J7050-0A-A Thread Stand 1
16 RU010200 Tighten Belt 5
17 TLAO20 Hexagonal Wrench 2.0mm 1
18 TLAO40 Hexagonal Wrench 4.0mm 1
19 TLAO50 Hexagonal Wrench 5.0mm 1

20 TLCO15 Straight Hexagonal Driver 1
21 TLLO25 Hexagonal Wrench 2.5mm 1
22 TLLO30 Hexagonal Wrench 3.0mm 1
23 TRBO7x08 Open-End Wrench 1
24 ZMC06012 Screw (M6-1.0x10) 4
25 ZMT05007 Wood Screw 4

MPO2900EN_220222

56




© ANITA

M. ACCESSORIES 2

vO0—-¢£0L0V
0061¥£00LS

+0090aNZ

%

vO—¥£0L0V “m
>

D
FO090rNZ—a

\ / 600¥0ANZ

98000+8X

@‘moomwnmx

80—9L04N4

L LOSOHNZ. ~

NL£98—NSO—Ir—S 600S0aNZ—e”

00£S$£00LS
002S¥E001S
Z1090aNZ

J0—L£0LNA

600¥0TINZ

LOOSOLWZ
v0—00lLd3

57

MPO2900EN_220222



© ANITA

M. ACCESSORIES 2
Ref.No Parts No. Name of parts Description Qty Note
1 5100341900 Knee Lever Rod 1
2 5100345100 Knee Lifter Plate Stopper 1
3 5100345200 Retainer 1
4 5100345300 Rubber 1
5 5100345400 Knee Lifter Plate 1
6 AC7033-0A Knee Lifter Shaft 1
7 AC7034-0A Knee Lifter Joint 1
8 EP7100-0A Knitted Tap Stand , Compete Set 1
9 FN7015-0J Oil Pan 1
10 FN7016-0B Belt Cover 1
11 FN7037-0OF Drain Bits Asm. 1
12 S-JJ-CSU-8671N Plate 1
13 XB329003 Oil Felt 1
14 XB400086 Oil Felt 1
15 ZMB05009 Screw (M5-0.8x30) 1
16 ZMB05011 Screw (M5-0.8x40) 3
17 ZMB05036 Screw (M5-0.8x8) 1
18 ZMD04009 Screw (M4-0.7x6) 4
19 ZMD06004 Screw (M6-1.0x12) 1
20 ZMD06012 Screw (M6-1.0x11.6) 1
21 ZMJ06004 Screw (M6-1.0x20) 1
22 ZML04009 Nut 4
23 ZMT05001 Wood Screw 3
MP02900EN_220222 58




© ANITA

N. OPTIONAL EQUIPMENT

| AH1156-0A

MPO2900EN_220222

59




© ANITA

N. OPTIONAL EQUIPMENT
Ref.No Parts No. Name of parts Description Qty Note
Pneumatic presser foot lift
! AH1156-0A assembly for GF-139-4412 MH/L33 !
MPO02900EN_220222 60




